Dennis Kirk Inc.
Search Within
Ride Search
Top 3 Product Matches
Overview of Moose Lift Kit - 1304-0523
  • Better response in deep ruts, mud and snow
  • Greater ground clearance for less tire and fender rub
  • Milled aluminum construction
  • Simple bolt-on operation with clear instruction
  • Add approximately 1 in. of lift

    Included Items:
    (2) Front aluminim brackets
    (1) Rear almuinum bracket
    (2) 3/8"-16 x 2 1/2" hex head bolts
    (4) 3/8"-16 x 1 3/4" hex head bolts
    (6) 3/8"-16 1" nylock hex nuts
    (6) 3/8" flat washers
    (1) Washer
    (2) Bushings
    (2) Spacers

Specs for Moose Lift Kit - 1304-0523

Lift Amount 1 in.
Units Each
Weight 1.55 lbs

Alternate/OEM Part Number(s):

13040523, PP-31261
Specs for Moose Lift Kit - 1304-0523
Lift Amount 1 in.
Units Each
Weight 1.55 lbs
Fitment for Moose Lift Kit - 1304-0523
See if this part fits your ride

Part 584919 fits the following machines

Honda
  • 2013 Honda TRX500FE Foreman ES 4x4
  • 2012 Honda TRX500FE Foreman ES 4x4
  • 2013 Honda TRX500FM Foreman S 4x4
  • 2012 Honda TRX500FM Foreman S 4x4
  • 2013 Honda TRX500FPE Foreman ES 4x4 w/Power Steering
  • 2012 Honda TRX500FPE Foreman ES 4x4 w/Power Steering
  • 2013 Honda TRX500FPM Foreman 4x4 w/Power Steering
  • 2012 Honda TRX500FPM Foreman 4x4 w/Power Steering
There are no reviews for this item. Write Review
Start typing your question and we'll check if it was already asked and answered. Learn More
No questions have been asked about this item. Be the first!
Instructions and Manuals for Moose Lift Kit - 1304-0523